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Hankook Korus Pharm. Co., Ltd., as a leading pharmaceutical company 

that loves life and contributes to human society,  

will grow into a global bio company loved and trusted by customers.

Chuncheon Bio Plant received KGMP certification in 2019 for 

biopharmaceuticals and produces 

biopharmaceuticals such as PEG interferon alpha-2b (PEG-IFN alpha-2b), Erythropoietin (EPO), 

and  Human Growth Hormone (rhGH). It has a one-stop line from bio stock solution to charging, 

and bio-finished products can be produced up to 18 million vials and PFS per year.

Hankook Korus Pharm. Co., Ltd., 

Main Production equipment

Bio Drug Substance (DS)

Drug Product (DP)

Cultivation Line (Upstream)

: 15L, 20L, 50L, 100L, 130L, 200L, 1,000L 

Purification Line (Downstream) 

: Depth Filtration system, TFF(UF/DF)system, Chromatography system 

Prefilled Syringe Line

· Syringe Filling & Closing

· Load assembly & Labeling Machine

· Blister Machine

 Vial Line

· Vial Washing

· Fill & Stoppering

· Al-Cap sealing

· Tunnel sterilizer

· Complete line  

Freeze Dryer
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Zinc Power Inj. 10mL

Mineral Supplement

Active IngredientZinc Sulfate Hydrate · · · · · · ·  43.9 mg / 10mL (As Zinc · · · · · · ·  10 mg)
IndicationsZinc supplementation in Total Parenteral Nutrition (TPN)
Dosage and administration

new product

Division Zinc Permissible Dosage Range

Metabolically stable TPN patients 2.5-4 mg/day

acute catabolism 4.5-6mg/day

pediatric patient Under 5 years old: 100 ug/kg/day  Premature infant(3 kg or less): 300 ug/kg/day

Adult patients with fluid loss in the small intestine Additional 12.2 mg/L (fluid loss) or additional 17.1 mg/kg (excretion)

Kotamin C Inj. 500mg

Vitamin C supplement

Active IngredientAscorbic acid 500 mg / mL
Indications1. Prevention and treatment of scurvy.2. Vitamin C supplementation.3. Vitamin C deciency
Dosage and administrationAs ascorbic acid, 50 to 1,000 mg per day, divided once to several times and injected subcutaneously, intramuscularly or intravenously. Increase or decrease appropriately according to age and symptoms.

new product

Hyaldase Inj. / MaxHyal Inj.

Enzyme, Disesase of the blood and hematopoietic organs

Active Ingredient1. Hyaldase Injection (Low Purity Hyaluronidase) : Hyaluronidase 1,500IU2. MaxHyal Injection (Hight Purity Hyaluronidase) : Hyaluronidase 1,500IU
Indications- Incresed penetration in case of subcutaneous or intramuscular Injection, local anesthetic and subcutaneous injection- Promote reabsorption of body fluids and blood that are excessively present in tisues
Dosage and administration
1. Hyaldase Injection : Liquide (Vial)
2. MaxHyal Injection : Lyophilized powder (Vial)

new product

02New product

Acyclor Inj. 250mg

Antiviral medication

Active IngredientAcyclovir · · · · · · ·  250mg / mL
Indications� Herpes Simplex Infections in Immunocompromised Patients: Aciclovir for injection is indicated for the treatment of initial and recurrent mucosal and cutaneous herpes simplex (HSV-1 and HSV-2) in immunocompromised patients.� Initial Episodes of Herpes Genitalis: Aciclovir for injection is indicated for the treatment of severe initial clinical episodes of herpes genitalis in immunocompetent patients.� Herpes Simplex Encephalitis: Aciclovir for injection is indicated for the treatment of herpes simplex encephalitis.� Varicella-Zoster Infections in Immunocompromised Patients: Aciclovir for injection is indicated for the treatment of varicella-zoster (shingles) infections in immunocompromised patients.
Dosage and administrationInjections are slowly instilled intravenously over 1 hour or more each time it is administered. The duration of administration is appropriate for 5 days, but it can be adjusted according to the patient's symptoms and healing status. Herpes simplex encephalitis is usually administered for 10 days.

new product

API Supply Available DMF
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NoteProduct Name
Vancomycin Inj. 0.5g
Vancomycin Inj. 1.0g

Kortamin C Inj. (10g/20mL)
Low Purity Hyaldase 1,500IU Inj.

Ibuprofen Inj.
High Purity Hyaldase 1,500IU Inj.

Ibaron Inj.
Ontron Inj.

Nekopam HCl 40mg Inj.
Panpzole 40mg Inj.
Teplanin 200mg Inj.

Elbrakan Inj.
Amika Inj.

Immusin Inj. (Thymosin α1)
Polydyron Inj. (PDRN)

Netisul Inj. (Netylmycin Sulfate)
Amodar Inj. (Amiodaron)

Tobracin Inj.
Gluthathion Inj.

Hydroxocobalamin Inj. 2.5mg
Sodium Heparin 25,000IU Inj.

Enoxaparin 80mg PFS Inj.
Hydroxocobalamin Inj. 5mg
Cerebrolysin Inj. 212.5mg

Ferinject inj 10mL
Human placenta ext. 1mL Inj.

Sugammadex sodium Inj.

Active Ingredient
Vancomycin 0.5g
Vancomycin 1.0g

Ascorbic Acid 10g/20mL
Hyaluronidase 1,500IU
Ibuprofen 400mg/4mL
Hyaluronidase 1,500IU
Ibandronate Acid 3mg

Ondansetron 4mg
Nefopam HCl 40mg
Pantoprazole 40mg
Teicoplanin 200mg
Fulvestrant 50mg

Amikacin Sulfate 500mg
Thymosin α1 1.6mg

PDRN 5.625mg
Netylmycin Sulfate 150mg

Amiodaron 150mg
Tobramycin 80mg

Gluthathion 1,200mg
Hydroxocobalamin 2.5mg
Sodium Heparin 25,000IU

Enoxaparin 80mg
Hydroxocobalamin 5mg
Cerebrolysin 212.5mg

Iron 500mg/10ml
Human placenta ext. 1mL

Sodium Sugammadex 100mg

Product Type
Vial (Lyophilized)
Vial (Lyophilized)

Vial (Solution)
Vial (Lyophilized)

Vial (Solution)
Vial (Solution)

PFS
Vial (Solution)
Vial (Solution)

Vial (Lyophilized)
Vial (Lyophilized)

PFS
Vial (Solution)

Vial (Lyophilized)
Vial (Solution)
Vial (Solution)
Vial (Solution)
Vial (Solution)

Vial (Lyophilized)
Vial (Solution)

PFS
PFS

Vial (Solution)
Vial (Solution)
Vial (Solution)
Vial (Solution)
Vial (Solution)

Developing Product List
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Rebistar Tab.

Drug for peptic ulcer and gastro-oesophageal reflux disease

Active IngredientRebamipide · · · · · · ·  100mg
Indications- Gastric ulcer- Improvement of gastric mucosal lesions (erosion, bleeding, redness, edema) in the following diseases: acute gastritis, acute exacerbation of chronic gastritis
Dosage and administrationAdult: 100 mg of Rebistar Tab. is orally administered 3 times a day.However, in the case of gastric ulcer, it should be administered before breakfast, evening and bedtime.

Alimentary Tract & Metabolism

Udica Tab.

Secondary bile acid

Active IngredientUrsodeoxycholic Acid · · · · · · ·  300mg, 500mg
IndicationsImprovement of Liver function in Primary biliary cirrhosis (PBC)
Dosage and administrationAdult: Administer 300mg at a time, 3times a day during meal

Dyryl Tab.

2 nd Generation sulfonylurea antidiabetic drug

Active IngredientGlimepiride · · · · · · ·  2mg
IndicationsDyryl Tab. is indicated for the treatment of type 2 diabetes mellitus, when diet, physical exercise and weight reduction alone are not adequate.
Dosage and administrationThe dosage is determined by the results of blood and urinary glucose determinations.The starting dose is 1 mg glimepiride per day. The maximum recommended dose is 6 mg glimepiride per day.

Nexome Tab. 20mg/40mg

Treatment of GERD & ZES
Active IngredientNexome Tab. 20mg(a)Esomeprazole Magnesium Dihydrate · · · · · · ·  21.69 mg(as esomeprazole 20mg)Nexome Tab. 40mg(b)Esomeprazole Magnesium Dihydrate ······· 43.38 mg(as esomeprazole 20mg)
Indications- Gastroesophageal reflux disease- Antibiotic combination therapy for Helicobacter pylori eradication- Short-term therapy for upper gastrointestinal symptoms associated with non-steroidal anti-inflammatory analgesics- Patients who need continuous nonsteroidal anti-inflammatory medication- Treatment of Zollinger-Ellison syndrome- Maintenance therapy after induction of re-hemorrhage by stomach ulcer or duodenal ulcer by intravenous injection
Dosage and administrationFor adults, administed 20mg a time and once a day.In the treatment of erosive reflux disease, treatment with Zollinger-Ellison syndrome, maintenance therapy, administed 40mg a time and once a day.

Alimentary Tract & Metabolism

Alimentary Tract & Metabolism

Alimentary Tract & Metabolism

Alimentary Tract & Metabolism
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Product Name
(Active Ingredients & Strength)

Indications Remark

Almagent Tab.Almagate · · · · · · · · · · · · · · · · · · · · · · · · ·  500mg Gastric or duodenal ulcer, Gastritis, Hypergastric acidity (Heartburn, Nausea, Vomiting, Gastralgia, Sour belching), Reflux esophagitis
DDB Cap.Biphenyl Dimethyl Dicarboxylate Pills(7.5mg as Biphenyl Dimethyl Dicarboxylate) · · · · · · · · · · · · · · · · · · · ·  75mg

Chronic persistent and active hepatitis B, Liver cirrhosis, Drug-induced hepatitis associated with high SGPT level

Chronic persistent hepatitis with elevated SGPT

The relief of the symptoms of nausea and vomiting, Epigastric sense of fullness, Upper abdominal discomfort and regurgitation of gastric contents

Active duodenal ulcer, Duodenal ulcer, Active benign gastric ulcer,Gastroesophageal reflux disease (GERD), Pathological hypersecretoryconditions

Scurvy, Decreased strength Physical fatigue, Capillary bleeding, Pigmentation during period of lactation and illness

Active duodenal ulcer, active benign gastric ulcer, Erosive gastroesophageal reflux disease (GERD), Prevention of upper gastrointestinal bleeding, pathological hypersecretory conditions 

Duodenal ulcer, Gastritis, Gastroesophageal reflux disease (GERD), Erosive Esophagitis, Pathological Hypersecretory Conditions

Erosive or ulcerative GERD, Symptomatic GERD, Duodenal ulcers, Helicobacter pylori eradication to reduce the risk of duodenal ulcer recurrence, Pathological hypersecretory conditions including Zollinger-Ellison Syndrome

Liver disease due to bile secretion deficiencyBiliary tract disease, Chronic liver disease, Dyspepsia Cholelithiasis, Primary Biliary Cirrhosis(PBC)
Duodenal ulcer, Benign gastric ulcer, Prevention of duodenal or benigngastric ulcer recirremce, Gastric oesophageal reflux disease (including erosions, ulcerations and associatedheartburn), Gastric and/or duodenal ulcer associated with concomitant use of non-steroidal anti-inflammatory drugs
Prevalence of vitamin D: Pregnancy, lactation, development, old age Calciumdeficiency and other calcium supply

Liver disease due to bile secretion de ciency Biliary tract disease, Chronic liver disease, Dyspepsia Cholelithiasis, Primary Biliary Cirrhosis(PBC)

Functional Digestive symptoms due to indigestion (abdominal distension, abdominal pain, anorexia, heartburn, nausea, vomiting)

Dyryl Tab. is indicated for the treatment of type 2 diabetes mellitus, when diet, physical exercise and weight reduction alone are not adequate.

A-formin SR Tab. is indicated for the treatment of type 2 diabetes mellitus, when diet, physical exercise and weight reduction alone are not adequate (In particular, overweight diabetic patients).

Piota Tab. is indicated for the treatment of type 2 diabetes mellitus, when diet, physical exercise and weight reduction alone are not adequate.
In combination with dietary and exercise therapy in patients with non-insulin-dependent diabetes mellitus (type 2)- Administered when there is insufficient blood glucose control effect by Glimepiride or Metformin monotherapy.- Replacement of Glimepiride and Metformin combination therapy

DDB Plus Cap.Biphenyl Dimethyl Dicarboxylate· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  12.5mgUrsodeoxycholic acid· · · · · · · · · · · ·  50mg
Domperidone-K Tab.Domperidone Maleate(10mg as Domperidone)· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  12.7mg

Famostop Tab.Famotidine · · · · · · · · · · · · · · · · · · · · · · · ·  40mg

Korus Ascorbic Acid Tab.Coated Ascorbic Acid(500mg as Ascorbic Acid) · ·  515.5mg

Korus Cimetidine Tab.Cimetidine · · · · · · · · · · · · · · · · · · · · · · ·  400mg

Korus Omeprazole Cap.(a)Omeprazole Granule · · · · · · ·  115mg(b)Omeprazole Granule · · · · · · ·  233mg

Rabepa Tab.(a)Rabeprazole sodium · · · · · · · · ·  10mg(b)Rabeprazole sodium · · · · · · · · ·  20mg
Active duodenal ulcer, Pathological hypersecretory conditions,Gastric ulcer, Erosive gastroesophageal reflux disease (GERD), Endoscopically diagnosed erosive esophagitis

Ranitidine Tab.(a)Ranitidine Hydrochloride(75mg as Ranitidine) · · · · · · · · · · · · · · · · · · · · ·  84mg(b)Ranitidine Hydrochloride(300mg as Ranitidine) · · · · · · · · · · · · · · · · · · ·  336mg
UDCA Tab.(a)Urosodeoxycholic Acid · · · ·  200mg(b)Urosodeoxycholic Acid · · · ·  300mg

Max D's Tab.Calcium carbonate · · · · · · · · · · · ·  750mgCholecalciferol Concentrate Powder· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  10mg

Udica Tab.Ursodeoxycholic acid · · · · · · · · ·  500mg

Itopam Tab.Itopride hydrochloride · · · · · · · · · ·  50mg

Dyryl Tab.Glimepiride · · · · · · · · · · · · · · · · · · · · · · · · ·  2mg

A-formin SR Tab.Metformin Hydrochloride · · · · ·  500mg

Piota Tab.Pioglitazone Hydrochlorid · ·  16.53mg

Dyryl-M Tab.Glimepiride · · · · · · · · · · · · · · · · · · · · · · · · ·  2mgMetformin Hydrochloride · · · · ·  500mg

Zanide Cap.Nizatidine · · · · · · · · · · · · · · · · · · · · · · ·  150mg

(a)
(b)

(a) (b)

(a) (b)
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Product Name
(Active Ingredients & Strength)

Indications Remark

Rebistar Tab.Rebamipide · · · · · · · · · · · · · · · · · · · · · · ·  100mg
Gastric ulcer Improvement of gastric mucosal lesions (erosion, bleeding, redness, edema): Acute gastritis, acute exacerbation of chronic gastritis

Spalen Tab.Artemisia Herb 95% Ethanol Soft Ext.(20→1)·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  60mg
Improve mucosal lesions (erosion, bleeding, redness, edema): acute gastritis, chronic gastritis Prevention of gastritis by administration of non-steroidal anti-inflammatory drugs(NSAID)

Korus Levosulpiride Tab.Levosulpiride · · · · · · · · · · · · · · · · · · · · · ·  25mg
Relief of the following symptoms due to functional dyspepsia: Abdominal bloating, upper abdominal discomfort, heartburn, trim, nausea, vomiting

Korus Tiropramide HCl Tab.Tiropramide HCl · · · · · · · · · · · · · · · ·   100mg
Acute spastic pain in the following diseases: Gastrointestinal colic, abdominal colic due to various causes, colic of the kidneys and uretersAbdominal cramps and pain in the following diseases: Gastrointestinal motility disorder, gallstone disease, cholecystitis, postoperative adhesions

Ocpaminin Tab.Octylonium Bromide · · · · · · · · · · · ·   20mg Gastrointestinal cramps and irritable bowel syndrome

Korus Mosapride Tab.Mosapride Citrate Hydrate ··· 5.29mg Functional Digestive symptoms due to indigestion (heartburn, nausea, vomiting)

Trimetine Tab.Trimebutine Maleate ············· 150mg
Esophageal reflux, hiatus hernia, dyspepsia (abdominal pain, indigestion, nausea, vomiting) Irritable bowel syndrome and spastic colonPediatric disease: addictive vomiting, non-infectious intestinal tract obstruction (constipation, diarrhea), agitation, sleep disorder

Octic Acid HR 600mgThioctic Acid ······················· 600mg Mitigation of diabetic polyneuritis

Aroct Acid Tab. 480mgR-Thioctic Acid Tromethamine ·········································· 480mg Mitigation of diabetic polyneuritis

Piota-M Tab.Metformin Hydrochloride ······ 480mgPioglitazone Hydrochloride ·· 16.53mg
Metformin or pioglitazone alone can not control enough blood sugarReplacement therapy with pioglitazone and metformin

Elbis Tab.Ranitidine Hydrochloride · · · · · · · ·  84mgSucralfate Hydrate · · · · · · · · · · · · · ·  300mgTripotassium Bismuth Dicitrate ·· 100mg
Gastrointestinal / duodenal ulcer due to gastric and duodenal ulcers, gastritis, Kollinger-Ellison syndrome, reflux esophagitis, pre-narcotic medication (prevention of Mendelson syndrome), postoperative ulcers, nonsteroidal anti-inflammatory drugs(NSAID) 

Bearase Tab.Pancreatin · · · · · · · · · · · · · · · · · · · · · · · · ·  175mgDimethicone  · · · · · · · · · · · · · · · · · · · · · ·  175mgHemicellulase · · · · · · · · · · · · · · · · · · · · ·  175mgOx bile extract · · · · · · · · · · · · · · · · · · · ·  175mg
Dyspepsia, loss of appetite (loss of appetite), overeating, impairment, promotion of digestion,

Nexome Tab.(a)Esomeprazole Magnesium Dihydrate··· ·  21.69 mg(as esomeprazole 20mg)(b)Esomeprazole Magnesium Dihydrate· · ·  43.38 mg(as esomeprazole 40mg)

Gastroesophageal reflux disease, Antibiotic combination therapy for Helicobacter pylori eradication, Short-term therapy for upper gastrointestinal symptoms associated with non-steroidal anti-inflammatory analgesics, Patients who need continuous nonsteroidal anti-inflammatory medication,Treatment of Solinger-Ellison Syndrome, Maintenance therapy after induction of re-hemorrhage by stomach ulcer or duodenal ulcer by intravenous injection 
(a)

(b)
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Anti-infectives for Systemic Use
K-Pirome Inj. 0.5g/1 .0g

4th Generation Cephalosporin Antibiotic

Active IngredientCefpirome Sulfate · · · · · · ·  0.5g/1.0g
IndicationsInfectious disease caused by Bacteria That Susceptibility to Cefpirome · Upper and lower urinary tract infections with complications · Lower respiratory tract infections· Skin and soft tissue infections· Infectious disease when neutrophil reduction Sepsis
Dosage and administration· Upper and Lower Urinary Tract Infections with Complications : 1dose 1g / Interval 12 hours / Total 2g· Skin and Soft Tissue Infectious Diseases : 1dose 1g / Interval 12 hours / Total 2g · Lower respiratory tract infections: 1dose 1g or 2g / Interval 12 hours / Total 2g or 4g · blood poisoning: 1dose 2g / Interval 12 hours / Total 4g · Infections When Neutrophil Reduction : 1dose 2g / Interval 12 hours / Total 4g

Anti-infectives for Systemic Use
Cepim Inj.

4th Generation Cephalosporin Antibiotic

Active IngredientCefepime Hydrochloride  · · · · · · ·  1g, 2g (potency)
IndicationsPneumonia, Empiric therapy for febrile neutropenia, Uncomplicated and complicated Urinary Tract Infections Complicated Intra-abdominal Infections (used in combination with metronidazole)
Dosage and administration1. Adults and children over 12 years old:According to the symptoms, 1 ~ 2g (potency) per day is divided into 2, intravenous injection or intramuscular injection.2. Children from 2 months to 12 yearsRecommended dose is 50 mg / kg body weight and is injected intravenously every 8 hours 3 times a day

Anti-infectives for Systemic Use

Anti-infectives for Systemic Use
Korus Ceftriaxone Inj.

3 rd generation cephalosporin product

Active IngredientCeftriaxone sodium  · · · · · · ·  0.25g, 0.5g, 1g, 2g (potency)
IndicationsPneumonia, Septicaemia, Meningitis, Skin and soft tissue infections, Infections in neutropenic patients, Gonorrhoea, Peri-operative prophylaxis of infections associated with surgery.
Dosage and administrationAdults and children 12 years and overStandard therapeutic dosage: 1~2g (potency) once daily. Children under 12 yearsStandard therapeutic dosage: 20-50mg (potency) /kg body-weight once daily. Do not exceed 50mg (potency) per Kg of body weight.
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Cefaclor Cap. 250mg

2 th Generation Cephalosporin

Active IngredientCefaclor · · · · · · ·  250mg(potency)
IndicationsCefaclor is indicated in the treatment of the following infections : · Otitis media infection· Lower respiratory infections including pneumonia · Pharyngitis and tonsillitis· Urinary tract infections including pyelonephritis and cystitis · skin and skin structure infections
Dosage and administrationAdults :  The usual adult dosage is 250 mg every 8 hours.For more severe infections (such as pneumonia) or those caused by less susceptible organisms, doses may be doubled. Cefaclor may be administered in the presence of impaired renal function. Under such a condition, the dosage usually is unchanged.In the treatment of p-hemolytic streptococcal infections, a therapeutic dosage of Cefaclor should be administered for at least 10 days.

Anti-infectives for Systemic Use

Anti-infectives for Systemic Use

Korus Cefotiam Inj. 

2 th Generation Cephalosporin

Active IngredientCefotiam Hydrochloride · · · · · · ·  0.5g, 1g (potency)
Indications
Susceptible strainsStaphylococcus, Streptococcus(excluding Enterococci), Streptococcus pneumoniae, Haemophilus influenzae, Escherichia coli, Klebsiella, Enterrobacter sp., Citrobacter, Proteus mirabilis, Proteus vulgaris, Proteus rettgeri and Proteus morganii.
Major indicationsSepticemia Infections to a burn or operative wound, subcutaneous abscess, carbuncle, furuncle, furunculosis, osteomyelitis, pyogenic arthritis, tonsillitis (peritonsillitis, peritonsillar abscess), bronchitis, bronchiectasis with infections, pneumonia, pulmonary suppuration, pyothorax, cholangitis, cholecystitis, peritonitis, mephropyelitis, cystitis, urethritis, prostatitis, meningitis,intrauterine infections, pelvic inflammatory disease, parametritis, adnexitis, bartholinitis, otitis media andsinusitis 
Dosage and administration
I.V. InjectionAdult : Administer 0.5 to 2 g (potency) of cefotiam hydrochloride in 2 to 4 times divided doses a day by I.V.Children : Administer 40 to 80 mg (potency) of cefotiam hydrochloride per kilogram in 3 to times divided doses a day by I.V. The dose for adult's septicemia can be increased up to 4 grams (potency) a day.The dose for child can be increased up to 160 mg (potency)/kg/day with serious or refractory infections, such as septicemia and meningitis. The dosage may be adjusted according to the patient's age and symptom.
I.M. InjectionAdult : Administer 0.5 to 2 g (potency) of cefotiam hydrochloride in 2 to 4 times divided doses a day by I.M. The dosage may be adjusted according to the patient’s age and symptom.Use after dissolving cefotiam for injection in 3 mL of solvent which is attached 0.5% lidocaine per vial.

Anti-infectives for Systemic Use



Flunazole Cap. 

1 st triazole antifungal medication

Active IngredientFluconazole · · · · · · ·  50mg, 150mg
IndicationsCryptococcal meningitis, Coccidioidomycosis, Invasive candidiasis., Mucosal candidiasis including oropharyngeal, oesophageal candidiasis, candiduria and chronic mucocutaneous candidiasis, Chronic oral atrophic candidiasis (denture sore mouth) if dental hygiene or topical treatment areinsufficient, Vaginal candidiasis, acute or recurrent; when local therapy is not appropriate, Candidal balanitis when local therapy is not appropriate, Dermatomycosis including tinea pedis, tinea corporis, tinea cruris, tinea versicolor and dermal candida infections when systemic therapy is indicated, Tinea unguinium (onychomycosis) when other agents are not considered appropriate. 
Dosage and administrationIn Adults aged 16 – 60 years:Vaginal candidiasis or candidal balanitis – 150 mg single oral dose.

Anti-infectives for Systemic Use

09Anti-infectives for Systemic Use

Anti-infectives for Systemic Use
Tobracin Inj. 80mg

Aminoglycoside antibacterial

Active IngredientTobramycin · · · · · · ·  80 mg / 2mL
IndicationsTobramycin Injection is indicated in the treatment of the following serious infections caused by susceptible micro-organisms:� The treatment of central nervous system infections including meningitis, septicaemia and neonatal sepsis;� The treatment of gastro-intestinal infections including peritonitis;� The treatment of complicated and recurrent urinary tract infections such as pyelonephritis and cystitis;� The treatment of lower respiratory tract infections, including pneumonia, bronchopneumonia and acute bronchitis;� The treatment of skin, bone and soft tissue infections including burns
Dosage and administrationFor intramuscular injection, dissolve in 1.5mL of physiological saline injection and water for injection. For intravenous injection, dilute in 50-100 mL of physiological saline or 5% glucose injection and inject intravenously for 20-60 minutes.In case of severe infection, tobramycin is administered intravenously or intramuscularly by dividing 3 mg per kg of body weight per day into 3 divided doses.
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Product Name
(Active Ingredients & Strength)

Indications Remark

Korus Cefotaxime Sodium Inj.Cefotaxime Sodium · · · · · · · · · · · · · · · · · · · · · ·  · · · · · · · · · · · · · · · · · · · ·  250mg/500mg/1g/2g
Lower respiratory tract infections, Genitourinary infections, Gynecologic infections, Bacteremia/Septicemia, Skin and skin structure infections, Intra-abdominal infections, Bone and/or joint infections, Central nervous system infections

Korus Cefotiam Hydrochloride Inj.Cefotiam Hydrochloride·Dried SodiumCarbonat · · · · · · · · · · · · · · · · · · · · · · · · ·  0.5g/1g
Pneumonia, Bronchitis, Biliary tract infections, Peritonitis, Urinary tract infections, Infections caused by surgery, Trauma and sepsis.

Pneumonia, Septicaemia, Meningitis, Skin and soft tissue infections, Infections in neutropenic patients, Gonorrhoea, Perioperative prophylaxis of infections associated with surgery
Acute and chronic bronchitis, Infected bronchiectasis, Bacterial pneumonia, Lung abscess and postoperative chest infections, Sinusitis, Tonsillitis and pharyngitis, Acute and chronic pyelonephritis, Cystitis and asymptomatic bacteriuria, Cellulitis
Active pulmonary and extra-pulmonary tuberculosis, Acute urinary tract infections

Pneumonia and other lower respiratory tract infections, Urinary tract infections, Infections due to Chlamydia trachomatis

Pulmonary tuberculosis, Other tuberculosis

Vaginal candidiasis, Acute or recurrent or candidal balanitis associated with vaginal candidiasis

Urinary tract infection, Respiratory tract infections, Uncomplicated urethral and cervical gonorrhea

Acute bacterial sinusitis, Acute exacerbations of chronic bronchitis, Community-acquired pneumonia, Complicated skin and soft tissue infections, Pyelonephritis and complicated  urinary tract infections, Chronic bacterial prostatitis
Respiratory tract infections, Urinary tract infections, Skin and soft tissue infections, Otitis media

Pneumonia, Broncho-pulmonary infections, Complicated urinary tract infections, Complicated intra-abdominal infections

Postoperative infections due to anaerobic bacteria, Septicaemia, Bacteraemia, Peritonitis, Brain abscess, Necrotising pneumonia,

Respiratory tract infections, Urinary tract infections, Peritonitis, Cholecystitis, Cholangitis and other intra-abdominal infections, Bacterial sinusitis, Meningitis, Skin and soft tissue infections

Systemic fungal infections

Bone and joint infection, GI infections, Gynecological infections, Meningitis, Respiratory tract infections, Septicaemia, Skin infections

Treatment of influenzaPrevention of influenza

Korus Ceftriaxone Sodium Inj.Ceftriaxone Sodium · · · · · · · · · · · · · · · · · · · · · ·  · · · · · · · · · · · · · · · · · · · ·  250mg/500mg/1g/2g
Korus Cefuroxime Sodium Inj.(a)Cefuroxime Sodium ··· · · · · · ·  250mg(b)Cefuroxime Sodium · · · · · · · ·   750mg(a)Cefuroxime Sodium · · · · · · · · · · · ·   1.5g

Korus Cycloserine Cap.Cycloserine · · · · · · · · · · · · · · · · · · · · · ·  250mg

Korus Doxycycline Cap.Doxycycline Hyclate Hydrate ·· 100mg

Korus Ethambutol Hydrochloride Tab.Ethambutol Hydrochloride ·· 200mg/400g

Korus Fluconazole Cap.Fluconazole · · · · · · · · · · · · · ·  50mg/150mg

Korus Ofloxacin Tab.Ofloxacin · · · · ·  100mg/200mg/400mg

Tuberculosis, Leprosy, Brucellosis, Legionnaires Disease and serious staphylococcal infections, Meningococcal meningitis,Haemophilus influenzae

Korus Rifampicin Tab.Rifampicin · · · · · · · · · · · · ·  450mg/600mg

Korus Rifampicin Cap.Rifampicin · · · · · · · · · · · · ·  150mg/300mg

Cefaxin Cap.Cephalexin Hydra ····· 250mg/500mg

Mepenem Inj.Meropenem Dried Sodium Carbonate · · · · · · · · · · · · · · · · · · · · · · · ·  604mg/1208mg

Metronidazole Tab.Metronidazole · · · · · · · ·  250mg/500mg

Sulfozone Inj.Sulbactam Sodiu m · Cefoperazone Sodium · · · · · · · · · · · · · · · · ·  500mg/ 1g/ 2g

Tetozole Tab.Ketoconazole · · · · · · · · · · · · · · · · · · ·  200mg

Latamox Inj.Latamoxef Sodium ···· 0.25g/ 0.5g/1g

K-flu Cap. 30mg/45mg/75mg(a) Oseltamivir Phosphate · · ·  39.4mg(b) Oseltamivir Phosphate · · ·  59.1mg(c) Oseltamivir Phosphate · · ·  98.5mg

Levotacin Tab.Levofloxacin ·· 100mg/250mg/500mg

(a)    (b)    (c)

(a)    
(b)    
(c)
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Product Name
(Active Ingredients & Strength)

Indications Remark

Flomox Inj.Flomoxef Sodium · · · · · · · · · · · ·  0.5g/ 1.0g
Septicemia, Infectious endocarditis, Secondary infections in trauma, Burns, Surgical wounds, Pharyngolaryngitis, Tonsillitis, Secondary infections in chronic respiratory disease

K-Mentine Tab.(A) Amoxicillin Hydrate · · · · · · · · ·  250mgPotassium clavulanate ·· 212.73mg(B) Amoxicillin Hydrate · · · · · · · · ·  500mgPotassium clavulanate ·· 212.73mg
Chronic bronchitis, lobar and bronchopneumonia, empyema, lung abscess, tonsillitis, sinusitis, otitis media, cystitis, Septic abortion

1. Shingles virus infection2. Treatment of genital herpes infection and inhibition of recurrent genital herpes

Cefuroxime is a broad-spectrum bactericidal cephalosporin antibiotic that is very stable to beta-lactamase and also works against most ampicillin and amoxicillin-resistant strains.
Pharyngitis and tonsillitis and as part of the management ofPneumonia, Bronchitis, Exacerbations of chronic bronchitis,sinusitis, Otitis media, Skin and soft tissue infections, Pyelonephritis and cystitis, Acute and chronic urinary tract infections
Respiratory tract infections, Urinary tract infections, Biliary tract infections, Bone and joint in fections, Genital infections, Septicemia, Endocarditis, Perioperative prophylaxis
Pneumonia, Empiric therapy for febrile neutropenic patients, Uncomplicated and complicated u rinary tract infections, Uncomplicated s kin and skin structure infections, Complicated intra-abdominal in fections

Bacterial pharyngitis, Mild to moderate community-acquired pneumonia, Acute bacterial sinusitis, Acute exacerbation of chronic bronchitis, Skin and soft tissue infections of mild to moderate severity.
Severe infections caused by susceptible gram-positive aerobic organisms, staphylococci, streptococci and pnuemonicocci or by susceptible anae robic organisms.
Respiratory tract infections, Skin and soft tissue infections, Intestinal tract infections, Urinary tract infections,Blood poisoning, Peritonitis, Meningitis, Osteomyelitis, Adnexitis,Intra-uterine infection and pelvic inflammation
Sinusitis, Pharyngitis, Tonsillitis, Laryngo-tracheo bronchitisand otitis media, Acute and chronic bronchitis, Lobar andbronchopneumonia, Cystitis, Urethritis, Pyelonephritis,Impetigo, Abscess, Cellulitis, Furunculosis
Lower respiratory tract infections, Urinary tract infections, Gonorrhea,Pelvic inflammatory disease, Intra-abdominal infections, Septicemia, Skin and skin structure infections, Bone and joint infections, Meningitis
Respiratory tract infections, Peritonitis and other intra-abdominal infections, Bacterial septicemia, Infections of the skin and skin strucutres, Pelvicinflammatory disease, Endometritis, and other infections of the female genital tract, Urinary tract infections, Enterococcal infections

Nosocomial pneumonia, B roncho-pulmonary infections in cystic fibrosis,Bacterial meningitis, Chronic suppurative otitis media, Malignant otitis externa, Complicated u rinary tract infections, Complicated s kin and soft tissue infections, Complicated intra-abdominal in fections, Bone and joint infections, Peritonitis associated with dialysis in patients on CAPD.

Famcle Tab.Famciclovir  ············  250mg/750mg

1) Respiratory infections: Acute sinusitis, acute exacerbation of chronic bronchitis, pneumonia2) Skin and soft tissue infection3) Merged intraabdominal infection4) Simple pelvic infection
Korus Moxifloxacin Tab.Moxifloxacin Hydrochloride  ··  400mg

Cefurosaxime Tab.Cefuroxime axetil · · · · · · · · · · · · · · ·  250mg

Korus Cefaclor Cap.(a)Cefaclor Hydrate · · · · · · · · · · · ·  250mg(b)Cefaclor Hydrate · · · · · · · · · · · ·  500mg
Cefazol Inj.(a)Cefazolin Sodium · · · · · · · · · · · · · ·  0.5g(b)Cefazolin Sodium · · · · · · · · · · · · · · · · ·  1g(c)Cefazolin Sodium · · · · · · · · · · · · · · · · ·  2g
Cepim Inj.(a)Cefepime Hydrochloride · · · · · · · · ·  1g(b)Cefepime Hydrochloride · · · · · · · · ·  2g

Urinary tract infections, Acute uncomplicated cystitis in females, Chronic bacterial prostatitis, Lower respiratory tract infections, Acute sinusitis, Skin and skin structure infections, Bone and joint infections, Complicated intra-abdominal in fections, Infectious diarrhea, Typhoid fever, Uncomplicated cervical and urethral gonorrhea, Pediatric patients, Complicated urinary tract infections, Pyelonephritis, Inhalational Anthrax

Ciploxacin Tab.(a)Ciprofloxacin Hydrochloride(250mg as Ciprofloxacin) · · · · ·  291mg(b)Ciprofloxacin Hydrochloride(500mg as Ciprofloxacin) · · · · ·  582mg

Clicin Cap.(a)Clindamycin Hydrochloride ·· 150mg(b)Clindamycin Hydrochloride ·· 300mg

Fosfocin Inj.Fosfomycin Sodium · · · · · · · · · · · · · · · · · ·  1g

Keradin Cap.(a)Cefradine Hydrate · · · · · · · · · ·  250mg(b)Cefradine Hydrate · · · · · · · · · ·  500mg

Kocezone Inj.(a)Ceftizoxime Sodium · · · · · · · · · · ·  0.5g(b)Ceftizoxime Sodium · · · · · · · · · · · · · ·  1g
Korazon Inj.(a)Cefoperazone Sodium · · · · · · · ·  0.5g(b)Cefoperazone Sodium · · · · · · · · · · ·  1g(c)Cefoperazone Sodium · · · · · · · · · · ·  1g

Korudim Inj.(a)Ceftazidime Hydrate · Dried Sodium Carbonate · · · · · · · · · · · · · · · · · · · · · · · ·  0.5g(b)Ceftazidime Hydrate · Dried Sodium Carbonate · · · · · · · · · · · · · · · · · · · · · · · · · · ·  1g(c)Ceftazidime Hydrate · Dried Sodium Carbonate · · · · · · · · · · · · · · · · · · · · · · · · · ·  2g

Clacin Tab.(a)Clarithromycin · · · · · · · · · · · · · · ·  250mg(b)Clarithromycin · · · · · · · · · · · · · · · ·  500mg

(a)    
(b)

(a)    (b)    (c)

(a)    (b)

(a)    (b)

(a)       (b)

(a)              (b)

(a)    
(b)

(a)    
(b)

(a)    (b)    (c)

(a)    (b)    (c)
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Product Name
(Active Ingredients & Strength)

Indications Remark

Korus Pyrazinamide Tab.(a)Pyrazinamide · · · · · · · · · · · · · · · ·  250mg(b)Pyrazinamide · · · · · · · · · · · · · · · ·  500mg Active tuberculosis caused by Mycobacterium tuberculosis

K-Pirom Inj.(a)Cefpirome Sulfate · · · · · · · · · · · · · · ·  0.5g(b)Cefpirome Sulfate · · · · · · · · · · · · · · ·  1.0g
Infections caused by Cefpirome-sensitive organisms including lower respiratory tract infections, Complicated upper and lower urinary tract infections, Bacteraemia, Septicaemia, Infections in neutropenic and immunocompromised patients, Skin and soft tissue infections, Severe infections in intensive care patients.
Sinusitis, Pharyngitis, Tonsillitis, Laryngo-tracheo bronchitis and otitis media, Acute and chronic bronchitis, Lobar and bronchopneumonia, Cystitis, Urethritis, Pyelonephritis, Impetigo, Abscess, Cellulitis, Furunculosis

Treatment and prevention of herpes simplex virus infections of skin and mucosal tissues including acute and recurrent genital herpesIt is effective for the treatment of herpes zoster virus infection, especiallyacute pain. On the other hand, the effect on postherpetic neuralgia has not been proved yet.Varicella treatment in children over 2 years

Cefuroxime is a broad-spectrum bactericidal cephalosporin antibiotic that is very stable to beta-lactamase and also works against most ampicillin and amoxicillin-resistant strains
Community-acquired pneumonia, Complicated skin and soft tissue infections,For th above-mentioned infections levofloxacin should be used only when it is considered inappropriate to use antibacterial agents that are commonly recommended for the initial treatment of these infections, Pyelonephritis and complicated urinary tract infections, Chronic bacterial prostatitis, Inhalation anthrax: postexposure prophylaxis and curative treatment, Considerationshould be given to official guidance on the appropriate use of antibacterial agents.

Acute and chronic bronchitis, lobar and bronchopneumonia, empyema, lung abscess, tonsillitis, sinusitis, otitis media, cystitis, urethritis, pyelonephritis, Pelvic infection, gonorrhea, boils and abscesses, soft tissues, wound infections, osteomyelitis, Dental infection

HIV-1 infection, Hepatitis B infection

- acute pharyngitis (sore throat and discomfort when swallowing) - tonsillitis- sinusitis- acute bronchitis (infection of the bronchi causing coughing) - worsening of chronic bronchitis- pneumonia (lung infection characterised by fever, malaise, headache)- skin and soft tissue infections - non gonococcal urethritis- impetigo (bacterial infection causing sores on the skin)

Panzedin Inj.Cefradine Hydrate ······················ 1g

Pyelonephritis, cystitis, urethritis, skin and skin tissue infection, pharyngitis, tonsillitisCefacil Cap.Cefadroxil Monohydrat · · · · · · · ·   500mg

Korus Acyclovir Tab.Acyclovir · · · · · · · · · · · · · · · · · · · · · · · · ·  200mg

Itanox Tab.Itraconazole · · · · · · · · · · · · · · · · · · · · ·  100mg

K-Levo Inj.Levofloxacin · · · · · · · · · · · · ·  5.1246mg/mL

· Lower respiartory tract · Chroni suppurative otitis media· Acute exacerbation of chronic sinusitis especially if these are caused byGram-negative bacteria· Urinary tract infections· Genital tract infections· Infections of the gastro-intesinal tract(e.g. travellers diarrhoea)· Intra-abdominal infections· Infections of the skin and soft tissue caused by Gram-negative bacteria· Malignant external otitis· Infections of the bones and joints· Inhalation anthrax(post-exposure prophylaxis and curative treatment)

K-pro Inj.Ciprofloxacin · · · · · · · · · · · · · · · · · ·   2mg/mL

K-mentin Duo SyrupAmoxicillin hydrate · · · · · · · · · · ·  36.3143gPotassium clavulanate diluted ·· 5.1878g

Tenofode Tab.Tenofovir Disoproxil Fumarate · ·  300mg

Roct Tab. 150mgRoxithromycin · · · · · · · · · · · · · · · · · · · ·  150mg

(a)      (b)

(a)    (b)
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KOFERON Inj. 

Pegylated interferon alpha-2b

Active Ingredient
Pegylated interferon alpha-2b 120μg
Indications
Chronic hepatitis C
Koferon Inj. is indicated for the treatment of adult patients with chronic hepatitis C who have 
elevated transaminases without liver decompensation and who are positive for hepatitis C virus 
RNA (HCV-RNA). The best way to use Koferon 
Inj. in this indication is in combination with ribavirin.
Dosage and administration
Koferon Inj. is administered once a week by subcutaneous injection. Dosage dose varies with 
combination therapy with ribavirin and monotherapy.
Koferon Inj in combination with ribavirin 
Approximately 1.5μg / kg / of Koferon Inj. is administered in combination with a ribavirin capsule. 
The dose of 1.5μg / kg of Koferon Inj. to be used in combination with ribavirin should be 
administered using a vial of the appropriate concentration for each weight range. Ribavirin 
capsules should be taken every morning and evening with food. oncentraation for each weight 
range. Ribavirin capsules should be taken every morning and evening with food.

Antineoplastic & Immunomodulating Agents

Antineoplastic & Immunomodulating Agents

Product Name
(Active Ingredients & Strength)

Indications Remark

Koferon Inj.Pegylated Interferon α-2b  · · · ·  120 µg Hepatitis C

Korus Thymomodulin Cap.Thymomodulin · · · · · · · · · · · · · · · · · · · ·  80mg
Some autoimmune diseases such as various types of severe hepatitis, Lupus erythematosus, Rheumatoid arthritis, Allergic asthma and other immune cells
Rheumatoid arthritis, Uncontrolled psoriasis, Acute leukemia, Non-Hodgkin's lymphoma, Soft-tissue and osteogenic sarcomas, Solid tumors particularly breast, lung, head and neck, bladder, cervical, ovarian, and testicular carcinoma

Metorex Tab.Methotrexate · · · · · · · · · · · · · · · · · · · · ·  2.5mg

■ Antineoplastic & Immunomodulating Agents

Product Name
(Active Ingredients & Strength)

Indications Remark

Korus Albendazole Tab.(a)Albendazole  · · · · · · · · · · · · · · · · · ·  200mg(b)Albendazole  · · · · · · · · · · · · · · · · ·  400mg Neurocysticercosis, Hydatid Disease(a)            (b)

■ Antiparasitic Products, Insecticides & Repellents



K-Grel Tab.

Anti-platelet drug to inhibit blood clots in a variety of 
conditions such as peripheral vascular disease, 
coronary artery disease, and cerebrovascular disease

Active Ingredient
Clopidogrel Bisulfate · · · · · · ·  97.875 mg
Indications
Prevention of atherothrombotic events
Adult patients suffering from myocardial infarction (from a few days until less than 35 days),
ischaemic stroke (from 7 days until less than 6 months) or established peripheral arterial disease.
Adult patients suffering from acute coronary syndrome
Prevention of atherothrombotic and thromboembolic events in atrial fibrillation.
Dosage and administration
Adults and older people: Clopidogrel should be given as a single daily dose of 75 mg.

Blood & Blood Forming Organs

KOROMON Inj.

Recombinant Human Erythropoietin product

Active Ingredient
Recombinant Human Erythropoietin · · · · · · ·  2000/4000/10000IU
Indications
1) Treatment of anaemia associated with chronic renal failure in patients on dialysis 
2) Treatment of symptomatic renal anaemia in patients not yet undergoing dialysis
3) Prevention of anemia of in infants and adults and in increasing the yield of autologous blood
Dosage and administration
KOROMON injection is for intravenous administration and subcutaneous administration.                                                                                                                                                                                     
KOROMON injection is for intravenous administration and subcutaneous administration. 
50 IU/kg body weight, three times a week for 1-2 min by I.V. route.                                                                                                                                      
50 IU/kg body weight, three times a week for 1-2 min by I.V. route.

14Blood & Blood Forming Organs

Blood & Blood Forming Organs
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Product Name
(Active Ingredients & Strength)

Indications Remark

Esnase Inj.(a)Streptokinase ·· · · · · · · · · · · ·  750000IU(b)Streptokinase · · · · · · · · · · ·  1500000IU
Acute myocardial infarction within 12 hours of onset with persistent ST-segment elevation or recent left bundle-branch block

K-Grel Tab.Clopidogrel Sulfate ··········· 97.875mg Myocardial infarction (MI), Recent stroke, Established peripheralarterial disease, Acute Coronary Syndrome

Symptomatic anemia, Anemia requiring transfusion

Alternative therapies for combination therapy with cilostazol and Ginkgobiloba Leaf Extract if the effect of cilostazol alone is insufficient for thefollowing diseases:Improvement of ischemic symptoms such as ulcers, pain and cold sensation due to chronic arterial occlusion (Burger's disease, occlusive atherosclerosis, diabetic peripheral vasculopathy, etc.) Suppression of recurrence after cerebral infarction(Except for cardiogenic cerebral embolism)
- Secondary prevention of myocardial infarction.- Prevention of cardiovascular morbidity in patients suffering from stable angina pectoris.- History of unstable angina pectoris, except during the acute phase.- Prevention of graft occlusion after Coronary Artery Bypass Grafting (CABG).- Coronary angioplasty, except during the acute phase.- Secondary prevention of transient ischaemic attacks (TIA) and ischaemic cerebrovascular accidents (CVA), provided intracerebral haemorrhages have been ruled out.- Acute Myocardial infarction

Improvement of ischemic symptoms such as ulcers, pain and coldness caused by chronic arterial occlusion (Burger's disease, occlusive atherosclerosis, diabetic peripheral vascular disease, etc.)

Use only in patients with clopidogrel and aspirin at the same time. Improvement of atherosclerotic symptoms in patients withacute coronary syndromeone or more vascular risk factors, Vitamin K antagonist (VKA) administration is not appropriate, Decreased risk of atherothrombo - sis and thromboembolism including stroke in patients with atrialfibrillation with low risk of bleeding

Brilique, co-administered with acetylsalicylic acid (ASA), is indicated for the prevention of atherothrombotic events in adult patients with- acute coronary syndromes (ACS) or- a history of myocardial infarction (MI) and a high risk of developing an atherothrombotic event

Prevention of venous thromboembolic events (VTE) in adult patients who have undergone elective hip or knee replacement surgery.
Prevention of stroke and systemic embolism in adult patients with non-valvular atrial brillation (NVAF), with one or more risk factors, such as prior stroke or transient ischaemic attack (TIA); age ≥ 75 years; hypertension; diabetes mellitus; symptomatic heart failure (NYHA Class ≥ II).
Treatment of deep vein thrombosis (DVT) and pulmonary embolism (PE), and prevention of recurrent DVT and PE in adults

Barokan Tab.Cilostazol · · · · · · · · · · · · · · · · · · · · · · ·  100mgGinkgo biloba Leaf Extract · · · · ·  80mg

Aspharm Enteric Coated Tab.Aspirin · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  100mg

Asgrel Cap.Aspirin · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  100mgClopidogrel bisulfate · · · · · · ·  97.875mg

Tigrel Tab. 60mg / 90mg(a)Ticagrelor · · · · · · · · · · · · · · · · · · · · ·   60mg(b)Ticagrelor · · · · · · · · · · · · · · · · · · · · · ·  90mg

Apixcos Tab. 2.5mg / 5mg(a)Apixaban · · · · · · · · · · · · · · · · · · · · ·  2.5mg(b)Apixaban · · · · · · · · · · · · · · · · · · · · ·  5.0mg

Sarpod Tab.Sarpogrelate Hydrochloride · · ·  100mg

(a)     (b)

Koromon Prefilled Inj.(a)Recombinant human erythropoietin········································· 2000IU(a)Recombinant human erythropoietin ········································· 4000IU
(a)
(b)

Improvement of ischemic symptoms such as ulcers, pain and cold sensation due to chronic arterial occlusion (Burger's disease, occlusive atherosclerosis, diabetic peripheral vasculopathy, etc.) Suppression of recurrence after cerebral infarction (Except for cardiogenic cerebral embolism)
Ciloen Tab.Cilostazol · · · · · · · · · · · · · · · · · · · · · · · · · ·  50mg

(a)
(b)

(a)
(b)
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Keitoba Tab.

HMG-CoA Reductase Inhibitor

Active IngredientAtorvastatin Calcium · · · · · · ·  10.36 mg(10mg as Atorvatatin)
Indications· Reduces risk of cardiovascular disease of following patients- Adult patients with no clinical evidence of coronary heart diseae, but with multiple risk factor of coronary heart disease- Type 2 diabetic patients with no clinical evidence of coronary heart disease, but with multiple risk factor of coronary heart disease- Adult patients with clinical evidence of coronary heart disease· Hyperlipidemia· Supplementary diet therapy that reduces total cholesterol, LDL-cholesterol, Apolipoprotein B for childeren of ages 10~17(In case of female, patients after first period) with heterozygous familial hypercholesterolemia despite of dietary therapy)
Dosage and administrationBefore receiving or during treatment of atorvastatin, patient should be placed on a standard cholesterol-lowering diet.Atorvastatin may be given at any time of day with or without food.· Hyperlipidemia : Dose range of 10~80mg once a day· Childern with heterozygous familial hypercholesterolemia (Age 10~17): 10~20mg once a day- Patients with renal disorder: There is no need for dose adjustment because renal disease does not affect plasma concentration of atorvastatin or declining effect of LDL-cholesterol- Elderly : Efficacy and safety of elderly patients older than 70 are similar to those of normal adult patients  

Twyn-on Tab.  40/10mg, 40/5mg, 80/5mg

Hypotensive agents

Active IngredientTwyn-on Tab. 40/10mgTelmisartan powder(23.9%) · · · · · · ·  167.36 (40mg as Telmisartan), Amlodipine besylate · · · · · · ·  13.87mg (10mg as Amlodipine)Twyn-on Tab. 40/5mgTelmisartan powder(23.9%) · · · · · · ·  167.36 (40mg as Telmisartan), Amlodipine besylate · · · · · · ·  6.935mg (5mg as Amlodipine)Twyn-on Tab. 80/5mgTelmisartan powder(23.9%) · · · · · · ·  334.72 (80mg as Telmisartan), Amlodipine besylate · · · · · · ·  16.935mg (5mg as Amlodipine)
IndicationsEssential hypertension in which blood pressure is not adequately controlled by amlodipine or telmisartan monotherapy
Dosage and administration- 40/5mg : Amlodipine 5mg or telmisartan 40mg is administered to patients whose blood pressur is not adequately controlled.- 80/5mg : Amlodipine 5 mg or about 40/5mg administered to patients whose blood pressur is not adequately controlled. - 40/10mg: Amlodipine 10 mg is administered to patients whose blood pressure is not adequately controlled.

Twotwoforge Tab.  5mg/80mg, 5mg/160mg, 10mg/160mg

Hypotensive agents

Active IngredientTwotwoforge 5mg/80mg film-coated tabletsAmlodipine besylate · · · · · · ·  6.94mg, Valsartan · · · · · · ·  80mgTwotwoforge 5mg/160mg film-coated tabletsAmlodipine besylate · · · · · · ·  6.94mg, Valsartan · · · · · · ·  160mgTwotwoforge 10mg/80mg film-coated tabletsAmlodipine besylate · · · · · · ·  13.87mg, Valsartan · · · · · · ·  160mg
IndicationsTreatment of essential hypertension.Twotwoforge is indicated in adults whose blood pressure is not adequately controlled on amlodipine or valsartan monotherapy.
Dosage and administrationThe recommended dose of Twotwoforge is one tablet per day.Twotwoforge 5mg/80mg may be administered in patients whose blood pressure is not adequately controlled with amlodipine 5mg or valsartan 80mg alone.Twotwoforge 5mg/160mg may be  administered in patients whose blood pressure is not adequately controlled with amlodipine 5mg or valsartan 160mg alone.Twotwoforge 10mg/160mg may be administered in patients whose blood pressure is notadequately controlled with amlodipine 10mg or valsartan 160mg alone or with Twotwoforge                        5mg/160mg.

Cardiovascular System

Cardiovascular System

Cardiovascular System

Cardiovascular System
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Product Name
(Active Ingredients & Strength)

Indications Remark

Censelia Tab.Titrated Extract of Centella Asiatica ·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 30mg
Venous Disease: Improvement of symptoms related to veins and lymphatic insufficiency

Ezit Tab.Ezetimibe ····························· 10mg Primary Hypercholesterolaemia, Prevention of Cardiovascular Events, Homozygous Familial Hypercholesterolaemia (HoFH)

The following symptoms of varicose veins: Heavy pressure, phlebitisVarious symptoms related to hemorrhoids

This drug is used only in patients who need to administer both drugs (amlodipine and atorvastatin) at the same time. Hypertension,  Chronic  stable  angina  pectoris,  Vasospastic (Prinzmetal's) angina Hypercholesterolaemia, Prevention of cardiovascular disease

Hypertension in which blood pressure is not adequately controlled by monotherapy

Treatment of Essential Hypertension

Hypertension, Recent myocardial infarction, Heart failure

Hypertension, Chronic stable angina pectoris, Vasospastic (Prinzmetal's) angina

Myocardial ischemia due to Hypertension, stable angina or angina pectoris

Amlodipine or valsartan monotherapy cannot adequately control blood pressure Essential Hypertension

Hemoral Tab.Ginkgo Leaf Ext. ···················· 14mgHeptaminol Hydrochloride · · · ·  300mgTroxerutin ·························· 300mg

K-duet Tab.(a) 5/10mgAmlodipine Besylate · · · · · · · · · · ·  6.94mg Atorvastatin Calcium · · · · · · · · ·  10.36mg(a) 5/20mgAmlodipine Besylate · · · · · · · · · · ·  6.94mg Atorvastatin Calcium · · · · · · · · ·  20.72mg

Lozatal Plus Tab.Losartan potassium · · · · · · · · · · · · ·  50mgHydrochlorothiazide · · · · · · · · · ·  12.5mg

Hypertension, Cardiovascular preventionTelmi-on Tab. 40mg/80mg(a)Telmisartan · · · · · · · · · · · · · · · · · · ·  40mg(b)Telmisartan · · · · · · · · · · · · · · · · · ·  80mg

Telmi-on Plus Tab.40/12.5mg(a)Telmisartan · · · · · · · · · · · · · · · · · · ·  40mg(b)Hydrochlorothiazide · · · · · · ·  12.5mg
80/12.5mg(a)Telmisartan · · · · · · · · · · · · · · · · · · ·  80mg(b)Hydrochlorothiazide · · · · · · ·  12.5mg

Amlova Tab.Amlodipine besylate · · · · · · · ·  6.944mg

Hypertension, Angina pectoris, Cardiac arrhythmias, Myocardial infarctionAteol Tab.Atenolol · · · · · · · · · · · · · · · · · · · · · · · · · · ·  50mg

HypertensionKidney disease in type 2 diabetic patients with hypertension
Losatal Tab.Losartan Potassium · · · · · · · · · · · · ·  50mgLosartan Potassium · · · · · · · · · · · ·  100mg

Primary hypercholesterolemia and mixed dyslipidemia, Hypertriglyceridemia, Primary dysbetalipoproteinemia, Homozygous familial hypercholesterolemia,Cardiac valve disease
K-Tova Tab. 10mg/20mg(a)Atorvastatin Calcium(10mg as Atorvastatin) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  10.36mg(a)Atorvastatin Calcium(20mg as Atorvastatin) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  21.69mg

Amlova S Tab. 2.5mgS-Amlodipine Besylate Dihydrate · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  3.69mgAmlova S Tab. 2.5mgS-Amlodipine Besylate Dihydrate · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·   7.38mg

Twotwoforge Tab.(a)Valsartan · · · · · · · · · · · · · · · · · · · · ·   80mgAmlodipine Besylate · · · · · · · · · ·  6.94mg(b)Valsartan · · · · · · · · · · · · · · · · · · · ·   160mgAmlodipine Besylate · · · · · · · · · ·  6.94mg(c)Valsartan · · · · · · · · · · · · · · · · · · · ·   160mgAmlodipine Besylate · · · · · · · · ·  13.87mg

Kovaltan Tab. 80mg / 160mg(a)Valsartan · · · · · · · · · · · · · · · · · · · · · · ·  80mg(b)Valsartan · · · · · · · · · · · · · · · · · · · · ·  160mg
(a)
(b)

(a)

(b)

(c)
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Product Name
(Active Ingredients & Strength)

Indications Remark

Korus Mexiletine Cap.(a)Mexiletine Hydrochloride · ·  100mg(b)Mexiletine Hydrochloride ·· 200mg
Ventricular arrhythmias, Sustained ventricular tachycardiaVentricular arrhythmiaVentricular arrhythmia, Ventricular arrhythmia due to digitalis, contractionof idiopathic ventricle, ventricular arrhythmia in acute myocardial infarction

K-rotin Tab.(a)Rosuvastatin Calcium · · · · · · ·  5.2mg(b)Rosuvastatin Calcium ··· · · ·  10.4mg
Primary hypercholesterolemia (type IIa), combined hyperlipidemia (type IIb): Dietary supplementsReduced risk for cardiovascular disease
1. Peripheral circulatory disturbances due to the following diseases: hypertension, Meniere's syndrome, obstructive thromboangiitis (Burger's disease)2. Improvement of various symptoms due to menopausal disorder, circulatory disorder of the mesenteric choroid

Essential hypertension;in case of Amlodipine or telmisartan cannot be controlled appropriate

The following symptoms of varicose veins: Heavy pressure, phlebitisVarious symptoms related to hemorrhoids

Hypercholesterolaemia, Cardiovascular prevention

Kallinogen Tab.Kalidinogenase · · · · · · · · · · · · · · · · · · · ·  50IU

Twyn-on Tab.(a)80/5mgAmlodipine Besylate · · · · · · · · ·  6.935mgTelmisartan Powder(23.9%) · ·  334.72mg(b)40/10mgAmlodipine Besylate · · · · · · · · ·  13.87mgTelmisartan Powder(23.9%) · ·   167.36mg(b) 40/10mgAmlodipine Besylate · · · · · · · · ·  6.935mgTelmisartan Powder(23.9%) · ·   167.36mg
1. Improvement of ischemic symptoms such as ulceration, pain caused by thromboangiitis obliterans (Burger's disease)2. Improvement of subjective symptoms (lower back pain, lower limb) and walking ability by acquired lumbar spinal stenosis(normal, bilateral intermittent claudication in SLR test)

Limart Tab.Limaprost alfadex · · · · · · · · · · ·  166.67μg

Primary Hypercholesterolaemia, Prevention of Cardiovascular Events, Homozygous Familial Hypercholesterolaemia (HoFH)Ezit Tab.Ezetimibe · · · · · · · · · · · · · · · · · · · · · · · · · ·  10mg

K-simva Tab. 20mgSimvastatin · · · · · · · · · · · · · · · · · · · · · · ·  20mg

Hemoral Tab.Ginkgo Leaf Ext.  · · · · · · · · · · · · · · · · · ·  14mgHeptaminol Hydrochloride ···· 300mgTroxerutin · · · · · · · · · · · · · · · · · · · · · · · ·  300mg

(a)
(b)

(a)
(b)
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Product Name
(Active Ingredients & Strength)

Indications Remark

Muzona CreamTerbinafine hydrochloride · · · ·  10mg/g Tinea pedis and tinea cruris caused by Trichophyton (e.g. T. rubrum, T. mentagrophytes,T.verrucosum,T.violaceum) and Epidermophyton floccosum

Methasone CreamMometasone furoate · · · · · · · · · · ·  1mg/g For the treatment of inflammatory and pruritic manifestations ofpsoriasis  (excluding  widespread  plaque  psoriasis)  and atopic dermatitis.

Prevention of infectious diseases and pain relief due to scab, wounds, burns
Plmycin OintmentBacitracin zinc · · · · · · · · · · · · · · · · · · ·  500IUNeomycin sulfate · · · · · · · · · · · · · · ·  3.5mgPolymyxin B ulfate · · · · · · · · · · · ·  10000IUPramoxine HCl · · · · · · · · · · · · · · · · · · · ·  10mg

Genitourinary System & Reproductive Hormones

Product Name
(Active Ingredients & Strength)

Indications Remark

Kozosin Tab.Terazosin Hydrochloride Hydrate(1mg as Terazosin) ·· 1.187mg/2.374mg
Hypertension(Mild to Moderate), Urinary disorder due to benign prostatic hyperplasia(BPH)

Flitop Tab. 75mgNaftopidil · · · · · · · · · · · · · · · · · · · · · · · · · ·  75mg Dysuria due to benign prostatic hyperplasia

Symptomatic treatment of urge incontinence and/or increased urinary frequency and urgency as may occur inpatients with overactive bladder syndrome.

Provine Tab. 20mgPropiverine Hydrochloride ···· · ·  20mg
Symptomatic treatment of urinary incontinence and/or increased urinary frequency and urgency in patients with overactive bladder syndrome or neurogenic detrusor overactivity from spinal cord injuries

Solfelicin Tab. 5mg/10mg(a)Solifenacin succinate · · · · · · · · · ·  5mg(b)Solifenacin succinate · · · · · · · · ·  10mg

Finote  Tab.  is  indicated  for  the  treatment  and  control  of benign prostatic hyperplasia (BPH) to:- cause regression of the enlarged prostate, improve urinary flow andimprove the symptoms associated with BPH,- reduce the incidence of acute urinary retention and reduce need for surgery including transurethral resection of the prostate (TURP) and prostatectomy.
Finote Tab.Finasteride · · · · · · · · · · · · · · · · · · · · · · · · · ·  5mg

(a)
(b)



Hyron Prefilled Inj. 

Viscosupplementation agents

Active IngredientSodium Hyaluronate 20mg/2mL, 40mg/2mL
IndicationsHyron Prefilled Inj. is indicated for the treatment of pain in osteoarthritis(OA) of the knee inpatients who have failed to respond adequately to conservative non-pharmacologic therapy and simple analgesics, e.g., acetaminophen. Dosage and administrationHyron Prefilled Inj. is administered by intra-articular injection once a week (one week apart)for a total of three injections. 
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Musculoskeletal System

Product Name
(Active Ingredients & Strength)

Indications Remark

Anac Tab.Aceclofenac · · · · · · · · · · · · · · · · · · · · ·  100mg Pain and inflammation in osteoarthritis, Rheumatoid arthritis andankylosing spondylitis.

Cerebrin Cap.Celecoxib · · · · · · · · · · · · · · · · · · · · · · · ·  200mg Osteoarthritis, Rheumatoid Arthritis, Juvenile Rheumatoid Arthritis, Ankylosing Spondylitis, Acute Pain, Primary Dysmenorrhea

Moderate to severe pain including postoperative pain

All grades of pain and inflammation in a wide range of conditions,including:i) Arthritic conditions: rheumatoid arthritis, osteoarthritis, ankylosing spondylitis, acute goutii) Acute musculo-skeletal disorders such as periarthritis(for example frozen shoulder), tendinitis, tenosynovitis, bursitisiii) Other painful conditions resulting from trauma, including fracture, low back pain, sprains, strains, dislocations, orthopaedic, dental and other minor surgery.

Rheumatoid arthritis, Osteoarthritis (Degenerative arthritis), Ankylosing spondylitis, Tendinitis, Acute gout, Dysmenorrhea, Bursitis, Musculoskeletal disorder, Postoperative pain, Migraine, Pain after tooth extraction

Acute pain (Postoperative pain, Dental pain, Headache, Low back pain)

Ketorolac Tab.(a)Ketorolac Tromethamine · · · · ·  10mg(b)Ketorolac Tromethamine · · · · ·  20mg

Korus Diclofenac Tab.(a)Diclofenac sodium · · · · · · · · · · · ·  25mg(b)Diclofenac sodium · · · · · · · · · · · ·  50mg(a)Diclofenac sodium · · · · · · · · · · ·  100mg

Mild to moderate pain including rheumatic and muscular pain, Backache, Neuralgia, Migraine, Headache, Dental pain, Dysmenorrhoea, Feverishness and for the relief of thesymptoms of cold and influenza

Korus Ibuprofen Tab.(a)Ibuprofen · · · · · · · · · · · · · · · · · · · · ·  200mg(b)Ibuprofen · · · · · · · · · · · · · · · · · · · · ·  400mg

Korus Ibuprofen Cap.Ibuprofen · · · · · · · · · · · · · · · · · · · · · · · · ·  200mg

Pacisulide Tab.Nimesulide · · · · · · · · · · · · · · · · · · · · · · ·  100mg

Rheumatoid arthritis, Osteoarthritis (Degenerative arthritis), Ankylosing spondylitis, Tendinitis, Acute gout, Dysmenorrhea, Bursitis, Musculoskeletal disorder, Postoperative pain, Migraine, Pain after tooth extraction
Tamic Cap.Talniflumate · · · · · · · · · · · · · · · · · · · · ·  370mg

Rheumatoid arthritis, Osteoarthritis (Degenerative arthritis), Sciatica,Amenorrheic pain, Post-traumatic pain, Postoperative inflammation and pain,Tendovaginitis, Distortion, Uterine adnexitis, Pharyngitis, Tonsillitis, Otitis, Sinusitis
Tamate Tab.Talniflumate · · · · · · · · · · · · · · · · · · · ·  370mg

Osteoarthritis and rheumatoid arthritis requiring anti-inflammatoryand analgesic treatmentTamenbun Tab.Nabumetone · · · · · · · · · · · · · · · · · · ·  500mg

Korus Mefenamic Acid Tab.(a)Mefenamic acid · · · · · · · · · · · · · ·  250mg(b)Mefenamic acid · · · · · · · · · · · · · ·  500mg

(a)        (b)        (c)

(a)       (b)

(a)       (b)



Product Name
(Active Ingredients & Strength)

Indications Remark

Lopenal Tab.Loxoprofen Sodium Hydrate · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  68.1mg

1. Symptoms of the following diseases and symptoms Pain Chronic rheumatoid arthritis, osteoarthritis (degenerative arthritis), back pain, shoulder circumflex,cervicitis syndrome2. post-operative, post-traumatic and post-extraction anti-inflammatory pain3. Death paralysis of the following diseases Acute topical salts (including acute topical salts with acute bronchitis)

1. Painful muscular spasm associated with musculoskeletal disorders: cervicothoracic syndrome, shoulder joint inflammation, back pain2. Spinal cord paralysis due to neurological diseases: cerebrovascular disorder, spinal cord paralysis, cervical spondylosis, post-operative sequelae (including brain and spinal cord tumors), trauma sequelae (spinal cord injury, head trauma), amyotrophic sclerosis, cerebral palsy, Degenerative disease, spinal cord vascular disorder, subacute spinal cord optic nerve lesion, other cerebrospinal disease

Inflammation and symptoms of chronic rheumatoid arthritis, osteoarthritis, back pain, frozen shoulder, cervical syndromePost-surgery, post-trauma and post-extraction inflammation and pain

Bone (hip & knee joint) arthritis (arthropathy, degenerative arthritis)

Erisone Tab.Eperisone Hydrochloride · · · · · · ·  50mg

Treatment of chronic hyperuricaemia in conditions whereurate deposition has already occurred 

Osteoporosis Treatment of postmenopausal women with Men's Osteoporosis Treatment

Febroct Tab. 40mg / 80mg(a)Febuxostat · · · · · · · · · · · · · · · · · · · ·  40mg(b)Febuxostat · · · · · · · · · · · · · · · · · · · ·  80mg

Alenstar Tab.Alendronate sodium trihydrate · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  91.37mg

Diaron Cap.Zaltoprofen · · · · · · · · · · · · · · · · · · · · · ·   80mg

Treatment of osteoporosis in postmenopausal women at increased risk of fractureIbaron Inj.Ibandronate Sodium Monohydrate · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  3.375mg

Osteoarthritis and rheumatoid arthritis requiring anti-inflammatoryand analgesic treatmentPirox GelPiroxicam · · · · · · · · · · · · · · · · · · · · · · · · ·  5mg/g

Zalto Tab.Zaltoprofen · · · · · · · · · · · · · · · · · · · · · · · ·  80mg

Osteoarthritis treatment of knee Periarthritis, Gonarthrocace Hyron Prefilled Inj.Sodium Hyaluronate · · · · · ·  20mg/2mLSodium Hyaluronate · · · · · ·  40mg/2mL

(a)
(b)
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Product Name
(Active Ingredients & Strength)

Indications Remark

Citicoline Inj(a)Sodium Citicoline (500mg as Citicoline) · ·  522.53mg/2mL(b)Citicoline · · · · · · · · · · · · · · · · ·  250mg/mL 
Decreased consciousness due to head injury or brain surgery, Parkinson’s disease, Upper limb function recovery promotion of stroke patient, Acute pancreatitis, Chronic relapsing pancreatitis

1. Main effect1)Treatment  of  peripheral  arterial  circulatory  disorder  (intermittent claudication)2) dizziness, vascularity and degenerative changes3) Treatmentof dysmorphicbraindysfunctionaccompanied by dementia such as tinnitus, headache, memory loss, concentration disorder, depression, and dizziness
Treatment of major depressive episodes, panic disorder with or without agoraphobia, social anxiety disorder (social phobia), generalised anxiety disorder and obsessive-compulsive disorder.

Severity - Severe or chronic pain

Treatment of Symptoms of Alzheimer's Dementia

Ranophen Semi Tab.Acetaminophen · · · · · · · · · · · · · ·  162.5mgTramadol HCl · · · · · · · · · · · · · · · · ·   18.75mg

Neopezil Tab.(a) Donepezil Hydrochloride · ·  5.215mg(b) Donepezil Hydrochloride · ·  10.43mg

Neocital Tab.(a) Escitalopram oxalate · · · · · ·  6.39mg(b) Escitalopram oxalate · · · · ·  12.77mg
EpilepsyGabapentin is indicated as adjunctive therapy in the treatment of partial seizures with and without secondary generalization in adults and children aged 6 years and above.Treatment of peripheral neuropathic pain Gabapentin is indicated for the treatment of peripheral neuropathic pain such as painful diabetic neuropathy and post-herpetic neuralgia in adults.

Gabistar Cap.(a) Gabapentin · · · · · · · · · · · · · · · · · ·  100mg(b) Gabapentin · · · · · · · · · · · · · · · · · ·  300mg

Treatment of patients with moderate to severe Alzheimer's disease.Prometine Tab.Memantine hydrochloride · · · · · ·   10mg

Neuropathic pain, Epilepsy, Generalised Anxiety DisorderProkin Cap. 75mg/150mg(a)Pregabalin · · · · · · · · · · · · · · · · · · · · · ·  75mg(b)Pregabalin · · · · · · · · · · · · · · · · · · · · ·  100mg

Symptomatic treatment of mild to moderately severe Alzheimer's dementia.Symptomatic treatment of mild to moderately severe dementia in patients with idiopathic Parkinson's disease.
Rivaslon Cap. 1.5mg / 3.0mg(a)Rivastigmine Hydrogen Tartrat · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  2.4mg(b)Rivastigmine Hydrogen Tartrat · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  4.8mg

Treatment of major depressive episodes.Treatment of panic disorder with or without agoraphobia.Treatment of social anxiety disorder (social phobia).Treatment of generalised anxiety disorder.Treatment of obsessive-compulsive disorder.
Neocital Tab. 5mg /10mg(a)Escitalopram Oxalate · · · · · ·  6.39mg(b)Escitalopram Oxalate · · · · ·  12.77mg

Depressive disorder, Obsessive-compulsive disorder, Bulimia nervosa, Premenstrual dysphoric disorder
Lotine Cap. 10mg / 20mg(a)Fluoxetine Hydrochloride · ·  11.2mg(b)Fluoxetine Hydrochloride · ·  22.4mg

Treatment of major depressive disorder.Treatment of diabetic peripheral neuropathic pain.Treatment of generalised anxiety disorder.
Lotine Cap. 10mg / 20mg(a)Duloxetine hydrochloride · · · · · · · · · · · · ·  33.7 (30mg as duloxetine)(a)Duloxetine hydrochloride · · · · · · · · · · · · ·  67.3 (60mg as duloxetine)

Ginkgoex Tab.Gingko Biloba Extract · · · · · · · · · · ·  80mg

Fever and pain due to common cold, Headache, Neuralgia, Myalgia, Dysmenorrhea, Pain after distortion, Toothache, Arthralgia, Rheumatic pain
Korus Acetaminophen Tab.(a)Acetaminophen · · · · · · · · · · · · ·  300mg(b)Acetaminophen · · · · · · · · · · · · ·  500mg

Osteoarthritis treatment of knee Periarthritis, GonarthrocaceKoridol Cap.Sodium Hyaluronate · · · · · ·  20mg/2mLSodium Hyaluronate · · · · · ·  40mg/2mL

(a)       (b)

(a)
(b)

(a)
(b)

(a)
(b)

(a)
(b)

(a)
(b)

(a)
(b)

(a)
(b)

(a)
(b)

(a)
(b)
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Ausmin Cap.
Dietary Supplement

Active IngredientDL-Methionine · · · · · · · · · · · · · · · · · · · · · · ·  9.2mg          Tocopherol Acetate 50% · · · · · · · · · · · · · ·  10.0mgL-Leucine · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  9.15mg          Thiamine Mononitrate  · · · · · · · · · · · · · · · · · ·  2.5mgL-Valine · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  5.0mg          Riboflavin · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  1.5mgL-lsoleucine · · · · · · · · · · · · · · · · · · · · · · · · · ·  5.0mg          Nicotinamide · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  10.0mgL-Threonine · · · · · · · · · · · · · · · · · · · · · · · · · ·  5.0mg          Pyridoxine Hydrochloride · · · · · · · · · · · · · · ·  5.0mgL-Tryptotphan · · · · · · · · · · · · · · · · · · · · · · · ·  5.0mg          Calcium Pantothenate  · · · · · · · · · · · · · · · · · ·  2.5mgL-Phenylalanine · · · · · · · · · · · · · · · · · · · · ·  5.0mg          Cyanocobalamin · · · · · · · · · · · · · · · · · · · · · · · · ·  0.5ugL-Lysine Hydrochloride · · · · · · · · · · ·  25.0mg          Folic Acid · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  100.0ugRetinol Palmitate · · · · · · · · · · · · · · · · · · ·  1,000IU          Ascorbic Acid · · · · · · · · · · · · · · · · · · · · · · · · · · ·  25.0mgErgocalciferol · · · · · · · · · · · · · · · · · · · · · · · · ·  100IU          
IndicationsMaintenance of physical strength, nutritional supplements for children, aged people, nursing mothers, and convalescent patients.
Dosage and administrationAdults and children over 10 years of age : orally, 1 capsule, 3 times daily.Children : Orally, 1-2 capsules daily. However, in the case of gastric ulcer, it should be administered before breakfast, evening and bedtime.

Nutrients
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Actizin Tab.
Premium Active Vitamin B1 ( Dietary Supplement )

Active Ingredient

IndicationsPrevalence of vitamin D, E, B1, B2, B6, C in the following cases: Physical fatigue, Pregnancy and lactation, In case of illness or illness (during illness or after recovery), growing, Old ageThe efficacy and effects of vitamins, etc., contained in this medicine are as follows :poor development of bones and teeth, prevention of rickets, Beriberi, eye fatigue, Symptomrelief follows: Neuralgia, Myalgia, Arthralgia(back pain, shoulder stiffness, etc.), Angulusinfectiosus, Cheilitis, Stomatitis, glossitis, eczema, dermatitis Supplement of zinc
Dosage and administrationTake 1 tablet once a day.

γ-oryzanol
Nicotinamide
Riboflavin
Biotin
zinc oxide
Cyanocobalamine
Folic acid
Ursodeoxycholic acid
Inositol

10mg
100mg
100mg
0.1mg
30mg
1mg
50μg
10mg
100mg

52.1mg
20mg
20mg
100mg
100mg
10mg
50mg
100mg
20mg

Coated Ascorbic acid
Choline Tartrate
Tocopherol Acetate 50%
Calcium Pantothenate
Pyridoxine hydrochloride
Cholecalciferol Concentrated Powder
Magnesium oxide
Benfotiamine
Dried yeast with selenium

Nutrients/Ophthalmic agent



Product Name
(Active Ingredients & Strength)

Indications Remark

Ausmin Cap.DL-Methionine · · · · · · · · · · · · · · · · · · · ·  9.2mgL-Leucine · · · · · · · · · · · · · · · · · · · · · · · ·  9.15mgL-Valine · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  5mgL-Isoleucine · · · · · · · · · · · · · · · · · · · · · · · ·  5mgL-Threonine · · · · · · · · · · · · · · · · · · · · · · · ·  5mgL-Tryptophan  · · · · · · · · · · · · · · · · · · · · ·  5mgL-Phenylalanine · · · · · · · · · · · · · · · · · · ·  5mgL-Lycine Hydrochloride · · · · · · · · ·  25mgRetinol Palmitate · · · · · · · · · · · · · · ·  1000IUErgocalciferol · · · · · · · · · · · · · · · · · · · · ·  100IUTocopherol acetate 50% ··· · · · · ·  10mgThiamine Nitrate · · · · · · · · · · · · · · · · ·  2.5mgLiboflavin · · · · · · · · · · · · · · · · · · · · · · · · · ·  2.5mgNiacinamide ·· · · · · · · · · · · · · · · · · · · · · · ·  10mgPyridoxine Hydrochloride · · · · · · · ·  5mgCalcium Pantothenate ·· · · · · · · · ·  2.5mgCyanocobalamine ·· · · · · · · · · · · · · · ·  0.5㎍Folic Acid · · · · · · · · · · · · · · · · · · · · · · · · · ·  100㎍Ascorbic Acid · · · · · · · · · · · · · · · · · · · · ·  25mg

Increased Energy, Fragile habitus, Physical fatigue, Wasting disease,Prevalence of calcium and nutrient during gestational and lactation period

Prevalence of vitamin D, E, B1, B2, C in the following cases: Physical fatigue, Pregnancy and lactation, In case of illness or illness (during illness or after recovery), growing, Old ageThe efficacy and effects of vitamins, etc., contained in this medicine are as follows: Poor development of bones and teeth, prevention of rickets, Beriberi, eye fatigue, Relaxation of pigmentation (stain, freckles) caused by sunlight and skin diseases Prevention of Gingival bleeding & nose bleeding Symptom relief follows: Neuralgia, Myalgia, Arthralgia (back pain, shoulder stiffness, etc.),Angulus infectionsus, Cheilitis, Stomatitis (mouth sores), glossitis, eczema, dermatitis Supplement of zinc

Prevalence of vitamin E, B1, B6 in the following cases- Physical fatigue, pregnancy, breastfeeding, illness or illness (during or after illness)

Magtamine Soft Cap.Tocoperol acetate · · · · · · · · · · · · ·  500mgMagnesium Oxide · · · · · · · · · · · · · ·  250mgBenfotiamin · · · · · · · · · · · · · · · · · · · · · · ·  20mgThiamine nitrate · · · · · · · · · · · · · · · · ·  30mgPyridoxine hydrochloride · · · · · · ·  50mgγ-Oryzanol · · · · · · · · · · · · · · · · · · · · · · · ·  10mg

Prevalence of vitamin B1, B2, B6 in the following cases: Physical fatigue, Pregnancy and lactation, In case of illness or illness (during illness or after recovery), growing, Old ageThe efficacy and effects of vitamins, etc., contained in this medicine are as follows:  Poor development of bones and teeth, prevention of rickets, Beriberi, eye fatigue Symptom relief follows: Neuralgia, Myalgia, Arthralgia (back pain,shoulder stiffness, etc.), Angulus infectiosus, Cheilitis, Stomatitis (mouth sores), glossitis, eczema, dermatitis

Cellbone Vita Tab.γ-oryzanol · · · · · · · · · · · · · · · · · · · · · · · · ·  10mgNicotinamide · · · · · · · · · · · · · · · · · · · · · ·  10mg0.1 % Cyanocobalamine Powder · ·  20mgInositol · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  10mgCholine Tartrate · · · · · · · · · · · · · · · · · ·  20mgCalcium Pantothenate · · · · · · · · · · · ·  5mgFursultiamine · · · · · · · · · · · · · · · · · · · · ·  50mgPyridoxine hydrochloride · · · · · · ·  10mgSodium Chondroitin Sulfate ·· 600mgCholecalciferol concentrate powder · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  10mgRiboflavin Butyrate · · · · · · · · · · · · · ·  50mg

Prevalence of vitamin B1, B2, B6 in the following cases: Physical fatigue, Pregnancy and lactation, In case of illness or illness (during illness or after recovery), growing, Old ageThe efficacy and effects of vitamins, etc., contained in this medicine are as follows:  Poor development of bones and teeth, prevention of rickets, Beriberi, eye fatigue Symptom relief follows: Neuralgia, Myalgia, Arthralgia (back pain,shoulder stiffness, etc.), Angulus infectiosus, Cheilitis, Stomatitis (mouth sores), glossitis, eczema, dermatitis

Cen B 100 Tab.γ-oryzanol · · · · · · · · · · · · · · · · · · · · · · · · · · ·  5mgNicotinamide · · · · · · · · · · · · · · · · · · · ·  100mgRiboflavin · · · · · · · · · · · · · · · · · · · · · · · · ·  100mgBiotin · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  0.1mgzinc oxide · · · · · · · · · · · · · · · · · · · · · · · · · ·  20mg0.1 % Cyanocobalamine Powder · ·  20mgInositol · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  30mgTocopherol Acetate 50% · · · · · · ·  20mgCalcium Pantothenate · · · · · · · · ·  100mgFolic acid · · · · · · · · · · · · · · · · · · · · · · · · · ·  0.1mgPyridoxine hydrochloride ······ 100mgCholine Tartrate · · · · · · · · · · · · · · · · · ·  30mgCholecalciferol Concentrated Powder · ·  10mgMagnesium oxide · · · · · · · · · · · · · · · ·  50mgBenfotiamine · · · · · · · · · · · · · · · · · · · ·  100mgDried yeast with selenium · · · · ·  20mg

Prevalence of vitamin D, E, B1, B2, B6, C  in the  following cases: Physical fatigue, Pregnancy and lactation, In case of illness or illness (during illness or after recovery), growing, Old ageThe efficacy and effects of vitamins, etc., contained in this medicine are as follows: Poor development of bones and teeth, prevention of rickets, Beriberi, eye fatigue, Symptom relief follows: Neuralgia, Myalgia, Arthralgia (back pain,shoulder stiffness, etc.), Angulus infectiosus, Cheilitis, Stomatitis (mouth sores), glossitis, eczema, dermatitis Supplement of zinc

Benfo B 100 Tab.γ-oryzanol · · · · · · · · · · · · · · · · · · · · · · · · ·  10mgNicotinamide · · · · · · · · · · · · · · · · · · · · ·  100mgRiboflavin · · · · · · · · · · · · · · · · · · · · · · · ·  100mgBiotin · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  0.1mgzinc oxide · · · · · · · · · · · · · · · · · · · · · · ·  31.2mg0.1 % Cyanocobalamine Powder · ·  100mgUrsodeoxycholic acid · · · · · · · · · · ·  10mgUbidecarenone · · · · · · · · · · · · · · · · · · ·  10mgInositol · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  100mgCholine Tartrate · · · · · · · · · · · · · · · · ·  100mgCalcium Pantothenate · · · · · · · · ·  100mgFolic acid · · · · · · · · · · · · · · · · · · · · · · · · · ·  0.1mgPyridoxine hydrochloride ····· ·  100mgTocopherol Acetate 50% · · · · · ·  100mgBenfotiamine · · · · · · · · · · · · · · · · · · · ·  100mgMagnesium oxide · · · · · · · · · · · · · · · ·  30mgCoated Ascorbic acid · · · · · · · ·  104.2mgDried yeast with selenium · · ·  9.23mg

Double Active Tab.Benfotiamine · · · · · · · · · · · · · · · · · · · · ·  25mgFursultiamine · · · · · · · · · · · · · · · · · · · · ·  25mgRiboflavin · · · · · · · · · · · · · · · · · · · · · · · · ·  50mgNicotinamide · · · · · · · · · · · · · · · · · · · · ·  20mgCalcium Pantothenate · · · · · · · · · ·  20mgBiotin · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  0.2mgFolic acid · · · · · · · · · · · · · · · · · · · · · · · · ·  0.4mgCoated Ascorbic acid · · · · · · · · ·  650mgTocopherol Acetate 50% · · · · · · ·  20mgzinc oxide · · · · · · · · · · · · · · · · · · · · ·  37.35mgCholecalciferol Concentrated Powder · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  10mgUbidecarenone · · · · · · · · · · · · · · · · · · ·  10mgγ-oryzanol · · · · · · · · · · · · · · · · · · · · · · · ·  10mg

24Nutrients  /  Ophthalmic Agent



Product Name
(Active Ingredients & Strength)

Indications Remark

Actizin Tab.γ-oryzanol · · · · · · · · · · · · · · · · · · · · · · · · · · ·  10mgNicotinamide · · · · · · · · · · · · · · · · · · · ·  100mgRiboflavin · · · · · · · · · · · · · · · · · · · · · · · ·  100mgBiotin · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  0.1mgzinc oxide · · · · · · · · · · · · · · · · · · · · · · · · ·  30mgCyanocobalamine · · · · · · · · · · · · · · · · · ·  1mgFolic acid · · · · · · · · · · · · · · · · · · · · · · · · · · ·  50㎍Ursodeoxycholic acid · · · · · · · · · · · ·  10mgInositol · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  100mgCoated Ascorbic acid · · · · · · · · ·  52.1mgCholine Tartrate · · · · · · · · · · · · · · · · · ·  20mgTocopherol Acetate 50% · · · · · · ·  20mgCalcium Pantothenate · · · · · · · · ·  100mgPyridoxine hydrochloride · · · · · ·  100mgCholecalciferol concentrate powder · ·  10mgMagnesium oxide · · · · · · · · · · · · · · · ·  50mgBenfotiamine · · · · · · · · · · · · · · · · · · · · ·  100mgDried yeast with selenium · · · · · ·  20mg

Prevalence of vitamin D, E, B1, B2, B6,C in the following cases: Physical fatigue, Pregnancy and lactation, In case of illness or illness (during illness or after recovery), growing, Old age
The efficacy and effects of vitamins, etc., contained in this medicine are as follows:  Poor development of bones and teeth, prevention of rickets, Beriberi, eye fatigue, Symptom relief follows: Neuralgia, Myalgia, Arthralgia (back pain, shoulder stiffness, etc.), Angulus infectionsus, Cheilitis, Stomatitis, glossitis, eczema, dermatitis Supplement of zinc

Prevalence of vitamin D, B1, B2, B6 in the following cases: Physical fatigue, Pregnancy and lactation, In case of illness or illness (during illness or after recovery), growing, Old ageThe efficacy and effects of vitamins, etc., contained in this medicine are as follows:  Poor development of bones and teeth, prevention of rickets, Beriberi, eye fatigue,

Prevalence of vitamin E, B1, B2, B6 in the following cases: Physical fatigue, Pregnancy and lactation, In case of illness or illness (during illness or after recovery), growing, Old age Symptom relief follows: Neuralgia, Myalgia, Arthralgia (back pain, shoulder stiffness, etc.), Angulus infectionsus, Cheilitis, Stomatitis (mouth sores), glossitis, eczema, dermatitis

Neuroelmin Tab.Benfotiamine  · · · · · · · · · · · · · · · · · · · · ·  50mgHydroxocobalamin Acetate · ·  522.5㎍Pyridoxal Phosphate Hydrate ··· 30mgRiboflavin · · · · · · · · · · · · · · · · · · · · · · · · · ·  10mgTocopherol Acetate 50% · · · · · · · ·  50mgγ-Oryzanol · · · · · · · · · · · · · · · · · · · · · · · · · ·  5mg

Megagold Plus Tab.γ-oryzanol · · · · · · · · · · · · · · · · · · · · · · · · · ·  5mgNicotinamide · · · · · · · · · · · · · · · · · · · · · ·  50mgRiboflavin · · · · · · · · · · · · · · · · · · · · · · · · · · ·  6mgBiotin · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  0.1mgzinc oxide · · · · · · · · · · · · · · · · · · · · · · ·  31.2mg0.1 % Cyanocobalamine Powder · ·  10mgInositol · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  25mgCholine Tartrate · · · · · · · · · · · · · · · · · ·  20mgCholecalciferol concentrate powder · ·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  0.5mgCalcium Pantothenate · · · · · · · · · · ·  15mgFursultiamine · · · · · · · · · · · · · · · · · · · · · ·  50mgPyridoxine hydrochloride · · · · · · · ·  10mgSodium Chondroitin Sulfate · ·  600mg

25Nutrients  /  Ophthalmic Agent

Product Name
(Active Ingredients & Strength)

Indications Remark

Superox Eye DropOfloxacin  · · · · · · · · · · · · · · · · · · · · · · ·  3mg/mL External ocular infections such as conjunctivitis and keratocon junctivitis

■ Ophthalmic Agent



Systemic Hormonal Preparations
SOMATRON Inj.
Human Growth hormone

Active Ingredient
Somatropin · · · · · · ·  16IU (5.3 mg)
Indications
Children Growth disturbance due to insufficient secretion of growth hormone (growth hormone
defciency, GHD) and growth disturbance associated with Turner syndrome or chronic renal 
insufficiency. Adult Growth hormone replacement therapy in adults with growth hormone(GH)
deficiency diagonsed is two dynamic tests. Childhood onset & Adult onset
Dosage and administration
The The recommended dosage at the start of therapy is 0.125IU (0.04mg) /kg/week given as 
subcutaneous injection (6~7 divided dose). The dose may be increased gradually according to 
individual patient requirements to a maximum of 0.25IU (0.08mg)/kg/week.
Occurrence of side effects and serum insulin-like growth factor (IGF-1) levels may be used as
guidance for age-and gender-adjusted dose titration.
Minimum effective dose should be used. The dosage should be decreased in cases of persistent
edema or severe paresthesia, in order t avoid development of carpal tunnel syndrome.

26Systemic Hormonal Preparations

Product Name
(Active Ingredients & Strength)

Indications Remark

Exos Tab.Triprolidine hydrochloride · · · · · ·  2.5mgPseudoephedrine Hydrochloride · ·  60mg Allergic rhinits, Vasomotor rhinitis, Common cold, Influenza

Betaon Tab.Bepotastine besilat · · · · · · · · · · · · · · · ·  10mg Eczema, dermatitis, skin pruritus,

Epillergy Tab.(a)Epinastine hydrochloride · · · · ·  10mg(b)Epinastine hydrochloride · · · · ·  20mg
1. bronchial asthma2. Allergic rhinitis3. Normal psoriasis with urticaria, eczema, dermatitis, itchy, itchy rash

Eloin Cap.Erdosteine · · · · · · · · · · · · · · · · · · · · · · · ·  300mg Mucus dissolution and expectorants in acute and chronic respiratory diseases

Monteluk Tab. 10mgMontelukast Sodium · · · · · · · · · · ·  10.4mg Prevention and Continuous Treatment of Asthma,. Alleviate seasonal and allergic rhinitis symptoms throughout the year

Monteluk Chewable Tab. 4mg/5mg(a)Montelukast Sodium · · · · · · ·  4.16 mg(b)Montelukast Sodium · · · · · · · · ·  5.2mg
Prevention and Continuous Treatment of Asthma,. Alleviate seasonal and allergic rhinitis symptoms throughout the year

Alti-on Tab.Azelastine Hydrochloride · · · · · · · · ·  1mg Bronchial asthma, allergic rhinitis, urticaria, eczema, dermatitis, atopic dermatitis, skin pruritus, itching
Pelisium Tab.Pelargonium Sidoides 11% EthanolExtract(1→8~10) · · · · · · · · · ·  1538.46mg Acute bronchitis

Korold Tab.Acetaminophen · · · · · · · · · · · · · · · · ·  500mgChlorpheniramine Maleate · · · · · · · · · · ·  2mgPseudoephedrine Hydrochloride · ·  30mg
Symptoms of common cold (Runny nose, Nasal obstruction, Sneezing, Throat pain, Chills, Fever, Headache, Arthralgia, Myalgia)

(a)
(b)

■ Respiratory System



Product Name
(Active Ingredients & Strength)

Indications Remark

Kometasone Nasal SprayMometasone Furoate · · · · · · ·  0.5mg/mL
Indicated for use in adults and children 3 years of age and older to treat the symptoms of seasonal allergic or perennial rhinitis.For the treatment of nasal polyps in adults 18 years of age and older.

Korus Levocetirizine Hydrochloride Tab.Levocetirizine Hydrochloride · · · · ·  5mg
The relief of nasal and ocular symptoms of seasonal and perennial allergic rhinitis;The relief of symptoms of chronic idiopathic urticaria.

Mutein Cap.Acetylcysteine · · · · · · · · · · · · · · · · · · ·  200mg Difficulty in sputum expectoration in the following diseases:acute, chronic bronchitis, bronchial asthma, laryngitis, sinusitis, cystic fibrosis

Pelisium SyrupPelargonium sidoides ext. · ·  171.6mg/mL Acute bronchitis

■ Respiratory System

Product Name
(Active Ingredients & Strength)

Indications Remark

Crolin Eye dropsCromolyn sodium · · · · · · · · · · · ·  20mg/mL Keratitis, conjunctivitis, Allergic conjunctivitis

K-moxi Eye dropsMoxifloxacin hydrochloride · ·  5.45mg/mL Bacterial conjunctivitis, Meibomianitis, Treatment of keratitis (including corneal ulcers), Aseptic therapy during ophthal-mic surgery

K-methol Eye dropsFluorometholone · · · · · · · · · ·  5.45mg/mL Inflammatory diseases of the Anterior and Posterior segment

Lexacin Eye dropsLevofloxacin · · · · · · · · · · · · · · · · · · ·  5mg/mL Blepharitis, hordeolum, dacryocysititis, conjunctivitis, keratitis, corneal ulcer, Aseptic therapy during ophthalmic surgery

Oxacin Eye dropsOfloxacin · · · · · · · · · · · · · · · · · · · · · · ·  3mg/mL Blepharitis, hordeolum, dacryocysititis, conjunctivitis, keratitis, corneal ulcer, Aseptic therapy during ophthalmic surgery

Korus Sodium Hyaluronate Eye dropsSodium Hyaluronate · · · · · · · · · · ·  1mg/mL
keratoconjunctivitis epithelial defect due to the following diseases:- Endogenous diseases such as Sjogren's syndrome, Stevens Johnson syndrome and dry eye syndrome- Exogenous diseases caused by medication, trauma, wearing contact lenses and post-surgery

■ Sensory organs

Product Name
(Active Ingredients & Strength)

Indications Remark

Korus Dexamethasone Inj.Dexamethasone Disodium Phosphate · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  5mg/mL
Endocrine disease, Rheumatic disease, Collagen disorder, Dermatological disease, Allergic states, Ophthalmological disease, Ulcerative colitis, Blood disease, Leukemia, Nephrotic syndrome, Hodgkin’s disease, Urgent case of severe infection

Korus Prednisolone Tab.Prednisolone · · · · ·  5mg
Allergic states, Collagen disorders, Rheumatic disorders, Skin conditions, Neoplastic disease, Gastro-intestinal disease, Respiratory disease, Haematological disorders, Nephrotic syndrome

Somatron Inj.rhGH(Somatropin) · · · · · · · · · · · · · · · · · ·  16IU Growth failure, Growth disturbance, Growth hormone deficiency

Medisol Tab.Methylprednisolone · · · · · · · · · · · · · · · ·  4mg
Endocrine disorders, Rheumatic disorders, Collagen diseases/arteritis, Dermatological diseases, Allergic states, Ophthalmic diseases, Respiratory diseases, Haematological disorders, Neoplastic diseases, Gastro-intestinal diseases, Miscellaneous

Metron Inj.(a)Methylprednisolone Sodium Succinate· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  29.56mg(b)Methylprednisolone Sodium Succinate· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  53.0mg(c)Methylprednisolone Sodium Succinate· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  165.75mg(d)Methylprednisolone Sodium Succinate· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  331.5mg(e)Methylprednisolone Sodium Succinate· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·  663.0mg

Dermatological disease, Allergic sates, Gastro-intestinal disease, Respiratory diseases, Neurological disorders, T.B. meningitis, Transplantation
(c)    (d)    (e)

(a)    (b)

■ Systemic Hormonal Preparations


